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VIRIATUS 2.0

20128600 Lower breech 1
20128200  Air tube assembly 1

20129601-2  Breech 1

20127500-1 Barrel assembly 4.5 1

20127500-2 Barrel assembly. 5.5 1

20127500-1 Barrel assembly. 6.35 1

20129205 Eight lever 1

20129204  Eight trigger 1

20129501 Barrel support 1

20129709 Weaver stop 2

20129603 Pusher 1

20129708 WEAVER 1

20129716 Front leaver assembly 1

20129507  eight cap 1

20129701  Guide 1
20129602 Breech cap 1
20129706 U profile 1
20129703 Bolt 1

20127710 PIN CAL.4.5 1
20127711 PIN CAL.5.5 1
20127712  PIN CAL.6.35 1
20127300 Trigger assembly 1
20127520 Bullbarrel assembly 1

201271421 Screw M3 x 8 4

201271426 Screw M5x45 1

201271423 Screw M5x25 1

201271430 Screw M3x12 1

201271416 Screw M5x5 1

201271410 Screw M3x30 2

201271409 Screw M4x16 1

201271424 Screw M4 x 18 2

20127709-1 Level assembly 1

201271425 Screw M5x16 1

201291004 Cir clip 3.2 2

20127922 Cheek piece 1

201271402 Screw M3x8 2

201271311 O Ring 19 x 3 1

Number Name Quantity

  20127506 

20127504-2

20127504-2  Diffuser 1
20127940 Viriatus 2.0 stock assembly 1
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Pressure gauge assembly
20127100

10

9

N.º DE 
ELEMENTO N.º DE PIEZA CANTIDAD

1 20127103 Foxter 1

2 20127104 Pressure gauge 
body 1

3 20127105 Pressure gauge 
cap 1

4 20127106 Rotary ring 1

5 201271001 Pressure 
gauge 1

6 201271304 O ring 
2.57x1.78 1

7 201271301 O Ring 26x3 1

8 201271319 O Ring 28x2 2

9 201271407  DIN 7991 
M3x8 1

10 201271305 Whaser 1
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REGULATOR ASSEMBLY 
20127220

Nº Nombre Ref. Cantidad
1 Criclip DIN472  14 x 1 201271003 1
2 O ring 10 x 2 201271302 1
3 Stem 20127223 1
4 Washer 201271004 16
5 O ring 26 x 3 201271301 2
6 Regulator body 20127221 1
7 O ring 4 x 2.5 201271303 1
8 Nut 20127224 1
9 Regulator cap 20127225 1
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VALVE ASSEMBLY 
20127400

N.º DE 
ELEMENTO N.º DE PIEZA CANTIDAD

1 20127402 SPRING ADJUSTER 1

2 20127403 STAINLESS WASHER 1

3 20127404 VALVE PIN 1

4 20127405 VALVE CLOSURE 1

5 201271302 O RING 10x2 1

6 201271102 SPRING C03000321250M 1

7 201271301 O Ring 26x3 1

8 201271306 O RING 17x1.5 2

9 20127401 VALVE BODY 1



20127940

20128901

201271600

201271600

 VIRIATUS 2.0 Stock assembly 
20127941

NUMBER      NAME QUANTITY
20127940 Viriatus 2.0 stock 1
20128901 Trigger guard 1
201271600  Sling swivel stud 2
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TRIGGER ASSEMBLY
20127300

N.º DE 
ELEMENTO N.º DE PIEZA CANTIDAD

1 20127301 TRIGGER BASE 1

2 20127302 TRIGGER 1

4 20127303 MANUAL SAFETY 1

5 20127304 SPRING STOP 1

6 20127305 KLEVIS ROD 1

7 20127306 STOPPER 1

8 201271316O-ring DIN 3771 - 2.8x1.8 1

9 201271008 PIN 3X20 3

10 201271007 THREADED DIAL 1

11 201271417 DIN EN 27436 - M3 x 3-N 1

12 201271401 ISO 7380 - M3 x 6 - 6N 2

13 201271403 ISO 10642 - M4 x 12 - 12N 2

14 201271104 SPRING (C00420005020) 1

15 201271002 ISO 10669-3-N 1

16 201271005 KLEVIS 1



20127501
20127502
20127503

201271308
201271309
201271310

201271307

20127500-1 cal.4.5
20127500-2 cal.5.5
20127500-3 cal6.35

BARREL ASEMBLY

20127501  Barrel cal.4.5 (.177) 1
20127502  Barre cal.5.5 (.22) 1
20127503  Barrel cal.6.35 (.25) 1
201271307  O Ring 8.5x1.5 2
201271308 O Ring 4.2x1.9 Cal4.5 1
201271309 O Ring 5.28x1.78 Cal5.5 1
201271310 O Ring 6 x 1,5 Cal.6.35 1

NUMBER         NAME QUANTITY



20127510 201271307

20127509

2012404
2012405

2012404

20127506

BULLBARREL ASSEMBLY
20127520

NUMBER                NAME         QUANTITY

201271307                   O RING 8.5x1.5 1
2012404                       FILTER 2
2012405                       SEPARATOR                                              1

20127506                     BULLBARREL 1
20127509                     1-2 UNF CAP 1
20127510                     THREAD COVER                                       1



LOWER BREECH ASSEMBLY 
 20128600
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Nº Nombre Ref. Cantidad
1 LOWER BREECH 20128601 1

2 SELFOIL 14-20-30 201271202 1

3 SELFOIL 5-8-5 201271203 1
4 O RING 8x2 201271314 1
5 SCREW M6x8 201271414 2
6 PIECE 3 20127608 1

7 BARRETTE 
2.5x12 201271009 3

8 SCREW ISO7380 
M3x8 201271402 2

9 STOCK UNION 20127605 1
10 PIECE 2 20127607 1
11 SPRING 201271101 1
12 HAMMER LOCK 20127606 1

13 SCREW DIN 7991 
M3x8 201271404 1

14 SCREW DIN 912 
M3x10 201271408 1

15 HAMMER STOP 20127603 1
16 HAMMER 20127602 1
17 SPRING 201271103 1
18 HAMMER CAP 20127604 1



20129712

201291004

201291003

201291002

20129702
20129713

20129715

20129711

NUMBER                            NAME QUANTITY

20129712  Load rod 1
20129715 Top lever handle 1
20129711           Lower lever handle 1
20129702  Forward Lever Clamp 1
20129713  Hinge 1
201291004 Cir clip 3.2 2
201291002 Pin 3x7 1
201291003 Pin 3x10 1

FRONT LEVER ASSEMBLY
20129716

20129710

20129710 Front lever 1
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